OFF-ROADRACER ‘A A

IUREUVOw

1/10th SCALE RADIO CONTROL ELECTRIC POWERED RACING BUGGY

INSTRUCTION MANUAL
3L /R ERAAE

XCERMICZDFHAEZR BHRABED+HICEREL TS W,
Before beginning assembly, please read these instructions thoroughly.

OFFISIETI TBICHBLTHDET, AT F VAP =Y DIHEDIRIC OA VT FYRAP/IN—YRIMT BRI ERPHRZESIBVES
SEICLTLIEE VN, XYTF VAP TORNBENGAIR. BELKS [CRZMFTLEE W,

B Mirt 0 AP RS x|, _
DB L S HEX TRRVEDE 22 @ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when

replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

HEUBWRDI o, FEBMARELEET 25EHH D ET, *Specifications are subject to change without prior notice! (F03%)
© Copyright 2025 KYOSHO CORPORATION /x4 i 8 i 15 No. 30616
30616-MMO06




BED-HDFZEIE SAFETY PRECAUTIONS

3T - EFTORICBT BHTRH LT,

Please read carefully before assembling and operating your model.

BE<—7 ERPREFICERGHREDSRET RN H5EHRERLET.

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bit<w—7 EHCHEDORER LGS, PoTRWTENWI EETRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ CDEmid. AEHNGERIFHIEETT, METRHYEEA !
This product is a fully functional radio control model. It is not a toy!

@ CDEMERLGTSHIC, ETHOMIITY, EITRDAVT VA T30 EEZBEIHVET,

To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 VAV EBHPRBRADEMIT. BULSZHRSEXEGERHTN. REDK (BRER) FhORELHYET,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COEREREICBRS IBHICTROFEE, BTHEFYILTY,

In order to operate the model safely, adhere to following instructions:

Ve
g% *TOMAEFSLVEERPIBICERGRENRET ZAELH2EHEERLET,
Warning ! *Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:
\
e N
\ ®
n 7
-1
PROHIBITED
P A CHICR T HFEZREE THTH LTV, Ffe, MU TUTAHRIE BIIBHERT - DERITHETIC LEWTLREL,
NGEHR BREERHN>TWBANCT RN A ZERITHERITHEIITS BIEPRENG EDREICEY T,
fEELN, Never disassemble or install batteries with the polarity reversed.
Before you begin, read the manual thoroughly. First time builders should It's hazardous and will cause damage to the batteries and/or electronics.
seek advice from modelers who have experience in assembling models.
=31 ik
PROHIBITED PROHIBITED
P NEGFERRR. EDDFEBRABYETDT, +EFBELTLEEL, Bl - ATFH - RDIEL TIEETETRENTLREL,
Fle. NEBBFROWVDIHSHCOIEE - REIF ST TIREL, EHOFEREBZVET,
This product includes many small, sharp objects, so it should be kept out Do not operate in crowded places, near children or pets, or on public
of the reach of children. streets - it may cause serious injury.
\. J




2k
}J/\A/ ~ PROHIBITED
- -
S\ JE
/ PROHIBITED
P 7O REGROEMTRED DR, P EBEDEENED LU,
BT B LY FO—ILATELGLRY ., FEPEHRDFERIC I QIITETZRELTRAZANTLLLEY, BERFHAOEEETEE
"YEY, 5L BROBEPERORRICEYET,
Always check the radio batteries! When the model is behaving strangely . .!
With weak dry batteries, transmission and reception of the radio fall off. Immediately stop the model and check the reason. Do not operate the
Models may become out of control under such condition, which may model until the problem is solved. This may lead to further trouble and
cause serious accidents. unforeseen accidents!
ik
PROHIBITED
P ETEETEWIF VSR,
1.BRODEL RERE,
2LER, BEWNET A,
XANTAZEEEDRAICHEVET, £eo edblicy. tADKERKICEY FT,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:
1. in residential districts and parks!
2. indoors and in limited space!
L * Non-observance of the above may be cause for personal injuries and property damages.
( E g3 S .
=0 *EHOT HEORBRBIEDT6, RDZEZHTETFTY LT,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
.
e
=31 2k
PROHIBITED PROHIBITED
PR L TV BB, PG EZANGENTLIREL, P ETEROE—2—PAE—FOY bO—F— A EO>TVBEDT,
Do not put fingers or any objects inside rotating and moving parts! THLREVWTLIEEL, Y7 FORNAHY £,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
.
(" 33z
AE *TOHBPZETFSLVWERBEREOHEL I, MEEHHRETIBNDHVET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\.
(
ik
PROHIBITED
PHyR—PZ Y= FSAN—GEETEDORYFWNIETERLT P RET HIFBIFERNOBRIUCTER L. FEEZTO>TIREL,
CrEEW, Painting must be done only in a well-ventilated area.

All tools require careful handling to avoid injury.




P ETED. ETETEEVRILTERAA Y FEOFFIC L, BIREXE
HOBMWZRYNLTILEWN., RIFFOBHBOHER - RENG EBR
BHELBIET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

Hik
PROHIBITED

7T FDEBTT AT BENDH Y T O TEMEISEDF Y
LBEWTLIEEL,
Do not point the antenna towards another person.

=31
PROHIBITED
P ETEE. BT RT A EEELTLREL,
Always run your car with the body shell mounted!
=31
PROHIBITED

P TEEDBPATOETIE. BEDRERICHY ETDTHEPHIZEL,
Vv V=IO LLGEOIBEDEZITNSET S,
e Bt BRIDZBNET B,
CKfeE Y B
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

2k
PROHIBITED

P[5 CARE DA TRETETEEHEOTLREL,
BEICEY AV FO-VARETEEDRRAICGEYEY,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may
cause injury.

ik

PROHIBITED

P REDR GRHAPEEDE VGG EFRBBOREIRI LEVT
fEEL,
Do not store this model in hot or humid conditions, or in direct sunlight.

P EHRIC. BEPDOERBEHNMEA TWVEWLHRERL T IEEL,
Check all screws, nuts etc. on a regular basis for looseness.

P MHIEF T2 3 28— LN DIARPERDUGEIE LIEWNTLEEL,
HEDRREGDET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.




fttlcZ A Z 540 / ITEMS REQUIRED FOR OPERATION

HIICTIcnELGTIER
Tools required EATATAORRLICIE. +HERLTLEEL,
3= CAUTION: Handle tools carefully!
II'E\
*v MZASDTWBIE —fgMGE TR Tt —LERLENLETRE
TOOLS INCLUDED Tools Accessories and recommended tools
WAL VF WxoOovo# WSIARVF B No.36231 BAAELYF RS AN—
Hex Wrenches Screw Cement Needle Nose Pliers SPFATITYI—T— Hex Wrench Driver
. ) SP KNIFE EDGE REAMER No.YKWO015B

<1

—=osC

KANAITOOL 6/ L > F K54 13—(1.5mm)

—H{[ = [

(I = KANAI TOOL Hex Wrench Driver(1.5mm)
! m = — =
Thread Loch - No.YKW020TC
ol ; ms . L KANATOOLSRL Y F3-mmF 4y -
@ cissors @ mR '? H—HhxA l\ FRER KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
B+ZEL>F é Policarbonate Paints
5 ——1
Cross Wrench 5

_
© No.YKW0258

KANAITOOL 6/ L > F 54 13—(2.5mm)
KANAI TOOL Hex Wrench Driver(2.5mm)

& Il=——=1]
BARY AR5 AN~
W R No.YKWO055BXB

KANAITOOL R 7 &2 K54 /3—(5.5mm)
KANAI TOOL Box Driver(5.5mm)

() Y S S—)

No.YKW070BXB
KANAITOOL Ky 7 Z K54 13—(7mm)
KANAI TOOL Box Driver(7mm)

i

W=/ \—
Wire Cutters

W sc262@)/5c263@)
vavyLvF
Shock Wrench

Instant Glue

BAHYR2—FA7
Sharp Hobby Knife

[T 777777 i

2F v X )VIHY—RIESC(RE— ROV bO—5—) ESEGHE (TOR) FRCERY—R - St 7Y T AR
Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller). Suitable servos, receiver, battery & electric speed controller
0 nFy MelkaF v vrY—RiEscoyokpaETy, MIXER B —5
@This kit requires a 2 channel radio control set with 1 servo and 1ESC. Transmitter an 0
) s _ ) No.82147 , Servo )
@ TORDEERWME, TORICNBOFPEESEZICLTIREWL, Syncro 24GHZER Sty b D No.82280 MAX
@For more information on the transmitter, kindly refer to the (v A ORE2{E) 0.022 D | 29mm
instruction manual of the transmitter. Syncro 2.4GHz Tx/Rx Set ZE;;TOKSSON -09MW/
(w/Gyro) MAX 21mmy
No.37061 po
O—704%—7% MAX 41mm

JU « <> 240S KS4241-08M
Low Profile Servo
LE MANS240S

WETRNY T — W 7ES o _
Battery Battery Charger MESC(RE—FartOo—3—)
BETZ v —ICEL R ERE Electric speed controller
BARLTLIEELY,
Use the suitable battery charger
for your battery.
No. 71322B KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH /X 7 1) — GAB42022RE T HIHE 4.
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery  FASE## < 725 GAC0100D Gens
No. 71324B KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH /X 71) — ace LiPo/\w7 =707 0 2—%4T
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery AL T</ZELY,
No. GAB1202PB Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG) Always use battery protector
GA-B-100C-6000-2S1P-HC-49-HV-LCG GAC0100D Gens ace LiPo battery [ ] &E*&
No. GAB4202  Gens ace LiPo 4000 A+ L-— /X% (60C/7.4V) protector when charging GAB4202. Receiver
Gens ace LiPo 4000 Straight Pack (60C/7.4V) No.82135
Syncro KR-331
HMt—4%2— /ESC(RE—Farvtao—7-) %{g% (&)
Motor / Electric speed controller Receiver
S=S y—— No.82146
72 E—%— Brushed Motor 7252 L AE—%— Brushless Motor Syncro KRG-331
D A= o
No.70703 No.82245B No.37031 No.37051B ;;;;lvuegvﬁfﬁriﬁ“)
5407 5 AGY =X FEAE—FN\TR JU+ <2408 )b+ >/ 240S ESC
35—5‘5 G2X KA060-91W 7S5 E—42—F TSV LAE—Z— (60A/MAX13.5%2—>)
(> TIV208=2)  BEKESC60ASTSY 19.5T/2WDF3 LE MANS 240SESC | | QI /\w 5 1) —
540 Class G Series KYOSHO SPEED HOUSE LE MANS 240S (60A/MAX13.5Turn) Batt
Motor G2X KA060-91W Brushed WP Brushless Motor Aa atiery
(Single 20Turn) ESC 60A S-plug (19.5T/2WD) A I




70/RD#(E PREPARE RADIO TRANSMISSION

@O RETDIEFICLIeh>TEY FLET,

Set up the radio as explained below.

MKT-231P+Hx{EM £ KRI31GERIE. 75 LRAE—2—%AIICERHA
This manual uses KT-231P+, KR331G and brushless motor as examples.

KR331IGREHIE Y v A OZABL TLBDTHEYPTVRECOETETR—FLET,

The KR331G receiver has a built-in gyro, which supports driving on slippery surfaces.

LED
LED Lamp

A 01V e O %
Fail Safe Button

1

1

ON :
OFF Y|\ I
Y 1

_ . :

1

~ e e e e = = = =

& Wy T)—
Battery \
WAC-Favba-5-60 4 El'n W —r—T
\ Electronic Speed Controller (ESC) Sensor Cable
\ . -
HEEH c 4
. ﬁ Transmitter o —

l [ W27 WE—%—
= Switch Motor
\ . ON
| 63 1] oFF
% %

| ava
WR77UYTH—R Antenna
Steering Servo

° WG

Receiver

AT AT AR B —
— Binding Connector

@& BEF @START

KERICENELY TS, Insert batteries into the Transmitter.

Y —R/ESCO— FEZEHIC DR, Connect the Servo/ESC Plug to the Receiver.

U LERRICEY MBS, Set trims of transmitter to center.

EEMDRAA v FEANS, Switch "ON" the Transmitter.

Ny T — EESCEHERRT B, Connect the Battery Plug to ESC.

ESCDRA v FHAND, Switch "ON" the Electronic Speed Controler.

| 7 WA P 27k I I Binding.

BESCEtwy b7V TT B, B Setup the ESC.

FNUA—EED L TE—Z—DEWNTWVBHHES, Operate the Throttle Trigger to check if the Motor move correctly.
INY BIVEEND L TH — RO BN T LB HDHESS, Operate the Steering Wheel to check if the Servo move correctly.
@R hBEF @FINISH

ESCDR Ay F&Y)%, Swith "OFF" the Electronic Speed Controler.

EEMDRA v FEY) S, Swith "OFF" the Transmitter.

> 70Kty FEEAGE, B2k, Ny T —EGRUTRS Y FONICT BHilc, &7
¥ Y—EBDLICEE. 24 VHEETERLSICLTLIEEL,
When installing your radio system in your model, always make sure to set your model on
a stand so the wheels are free from any traction before turning on your radio and or
connecting your motor for the first time.

AR
Caution




$H37 TRIM;E= / BEFORE YOU BEGIN

M TORNCTRDOZ EITERBLTLLLEE W,

O DFHAEZRCFidr. WEEERT B,
O+ FDABRZHEN DD,

KA—AR. REDHBVE LS. BEVRDDIRFTEL Lt TI—F—BEHAE] ETTEEILEL,
QN EGEROFLPY A XAZMEAGWVK S ICHEZSE(IC L THE LEHSHEIITS. .

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction.
@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

FvMIE EPRENES EX P MIEBRD Z KA TWE Y, SHBAEICIERETEA BVE T DO THEEL THSMHEII TTLEELY,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\ERFD Y1 X / OTHER HARDWARE

3x10mm EX 3x12mm HZEX 3mm Jyy—-Fvh E2 EVVY 4.8mm R—Jb 5x10mm 771>
Screw F/H Screw Washer * Nut E-ring Ball 5 Ball Bearing
mm

(o ) L—J m (@ @y ©O 1

10mm
@ X DiEFE / SCREWS
EX FrvTER YIERX yhEX
Screw Cap Screw Flat Head (F/H) Screw Set Screw
Ol OQlm  (©))mmm om
DR
Explanation of the part number AT TH

Assembly Instruction

%soms
ST IAFY VIN—Y DRHE \ @

Part number of plastic parts with a runner.

SC226B sczszm/OOo =

$C240

i
\ B55/\—UHtE vk
- ThTWamE
=L 1-522608 Part number by which
1 CAP M2.6xBmm 5C262@) / SC263@ different parts are set
= 10 N 1N2620 selling.

Nut M2.6

Servo Saver Set (Scorpion 2014)
H—RteAN\—tv b (RO—EF>2014)

—o O #

Front Shock Set (Turbo Scorpion)
Javbvaviey b (4—RRIA—EFY)

FEAEICEONTVBE I — T DA

Symbols used throughout the instruction manual, comprise:

ARLUCHIITSRR, xI0vIEIE RS, R~ B, 24y MEIZTS(H1),
Pay close attention Apply threadlocker True-to-scale diagram. X Assemble as many

here! (screw cement). times as specified.
mEITER, Y 4 BREEERTEE TS, ‘ C%#Avbd35, AR,
Note the direction.  |ff{e}f\ Apply instant glue Cut off shaded portion. For Right.

(CA glue, super glue).
HSIEICHEIITS, RS Ao il 2mmDNEBIS (). AR,
Assemble in the X Must be purchased Drill holes with the L For Left.

specified order. separately! Specified diameter.

TIVRERS, N JETALOICHEIITS, EGRLCKIICHEII TS,

Apply grease. e-,’ Ensure smooth, non-binding Assemble left and right
movement when assembling. sides the same way.




1-E025 x8

E-Ring(E2.5)
EYLS

)

1-E030 x1
E-Ring(E3.0)
EUvY

1-E050 x1
E-Ring(E5.0)
EYVY

N
©H
1-N2620 x8

Nut (M2.6x2.0)
Fuk

N\

H
.
1-N3024 x8
Nut (M3x2.4)

Fuk

@8
1-N3033N x9
Nut (M3x3.3) Nylon

FybFqay

N\
O
N

1-N4032 x1
Nut (M4x3.2)
Fuk

<\

©ls
(S

1-N4055N x5

Nut (M4x5.5) Nylon
FybF4Ov

SC216B x2
Slipper Pad
Y USZASAVIN

0T253 x4
Shock Gasket
PEREF O

Rubber Parts / 5 /x—/3—

1-N4056FNB x3
Nut (M4x5.6) Flanged Nylon
Fyb IS0 4By

]
1-853003 x6

Set Screw (M3x3)
ZyhbER

Ol

SC206BE x2
Set Screw (M5x5)
YhER

(' Moo
1-S22608 x16

Cap Screw (M2.6x8)
FryTER

‘III\II\II\II\I\III\II\II\II\I\II\II\II\III\I\I\III\II\

1-522612 x4
Cap Screw (M2.6x12)
FryTER

1-S22616 x2
Cap Screw (M2.6x16)
FryTER

(©) o

1-S32606H x12
Flat Head Screw (M2.6x6)
HYSER (AYIR)

(©)

1-S33008H x23
Flat Head Screw (M3x8)

HYIER (ANWIR)

1-533010H x2
Flat Head Screw (M3x10)

HFER (NVIR)

(©)

1-S33012H x4
Flat Head Screw (M3x12)
HIER (ANWIR)

© )]

1-S33015H x4
Flat Head Screw (M3x15)
HFER (NVIR)

Oll

1-813005H x2
Button Screw (Hex/M3x5)
REVER (AYHR)

1-S13008H x21
Button Screw (Hex/M3x8)
REVER (AYIR)

() jumnmnmn

1-S13018H x4
Button Screw (Hex/M3x18)
REVER (AYFR)

@I

"|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

SC226B@ x1
Button Screw Hex M4x35mm
REVER (AWJR)

i

SCB006( / SC219WBE) x5
Flange BH M3x10mm
TV IRAITPER

==

92643 x3
Snap Pin 4mm
AFvTEY

1

BRG405 x7
Shield Bearing (4x8x3)
S—=IRRTYLY

Ol

BRG407 x1
Shield Bearing (5x10x4)
S—=IWRRTYLY

Ol

BRG410 x4
Shield Bearing (6x10x3)
U=ILRRTY LY

Ol

1-S32608H x2 1-813025H x1 BRG414 x2
Flat Head Screw (M2.6x8) Button Screw (Hex/M3x25) Shield Bearing (10x15x4)
YIER (NYIR) REVER (ANYIR) S—ILRRTYLY
SC217B x1 SC238C x1 SCT003VB
Diff Gasket & Screw Set Dust boot Front Tire (Medium)
TIAR Ty MR BRRT—Y 7D/I~94‘V (2 T47A)

Ol ©)

Ol

SC228B@ x2 ORGO3B x8 ORGO3BK x1
O-Ring (SS048 4.8x1) O-Ring (P3/Orange) O-Ring (P3/Black)
0-1) 2% (83048 4. 8x1) oYLy (PIIFLVY) 0Ly (PITTvY)

FAT202SB

Rear Tire (Soft)
)xa4% (YT




Metal Parts / * 5 jL/s—y

/]

Slipper Spring
R)y"=RT) w5

I

SC226B@ x1
Servo Saver Tube
Y—iktg—\—Fa1—-7

=

SC226BQ® x1
Servo Saver Spring
Y—Rt—I\—2T)o Y

€

SC230B@ «x1
Pinion Gear (31T)
E=4> ¥ (317)

28
O

SC230B® x1
Pinion Gear (28T)
E=Fo¥ (28T)

%

SC236B x2
Up Right King pin
TyTIAMRITEY

©(

SC240 x8
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6 ERykR—)L

©)( Jmm

SC241 x4
5.8mmxM3 Pivot Ball
5.8mmxM3 ErRykR—)L

1]

SC242B x2
4.8mmxM2.6 Ball Nut
4.8mmxM2.6 R—)LFvk

e

Um612@ x2
Diff Shaft
TIV% Tk

SC259 x1
0] I Roll Bar (Turbo Scorpion)
0T239 x4 O—JL/A—
Shock Shaft
VEPME @I Counter Pinion Gear
HIVA—E=FoEY
OT237RO x4 \
Seal Cartridge SC225B@ X1
Y= h=vD Spur Gear Crip
R=FX )T
OT237R@® x4 Diff Bevel Gea r26T
Shock Case S FIRRILEA26T SC2298@ x1
REE A Final Pinion Gear
T7AFIVE=ZFUEY
SC228B® x4
Diff Bevel Gear 10T
FIRRLEX10T
SCW026@ x2
Front Shock Spring Medium Black#75
FAURR T HIMT 55415 C_ 1 — [ 1
SC228B@ x2
Bevel Shaft
AR TR SC229B® x1
Diff Gear
TIEY
(O IE—
SC228B@ / UMB12( x2
1.5x9 Pin
SCW027@ x2 159 EV 48
Rear Shock Spring Medium Black#50
X R TMT 97450
ECQ?;B Xj o SC228B@ x2 SC229B@ x1
7rgrj I~UH'S7\?’IP 4k Waher (5x12x0.15) Counter Gear
SFTAZAM Y 93— (5x1240.15) hovs—%v
Ol
SC2358@ x1 SC256@ x2
Main Gear Shaft 3x44mm Shaft
A XN vTR 3x44mm V¥ T+
$C23580 x1 ECZSGG 2 SCW0208@ x2
Counter Gear Shaft ear Sus Post § ;
4 > DX R RS Hex Drive Washer Set
IV E—F i eTh HEX K54 T Ty v —tyk
SC215B x2
@ D Slipper Plate
AyR—=TL—k
SC235B@ x1 7 —
Spacer SC2560 x2 SCW020B® x2
AR—H— HD Rear Sus Post L Screw Pin (2x11xM4)
HD 1) #- RARARL A9V 2—E U (2x11xM4)
M / i =
SC235B@ x1 SC257B x1

Wide Front Arm Shaft (Turbo Scorpion)
DAR7AVRT =LY TR




Front Lower Arm
JAUMATH AT —L

SC207B
Steering Knuckle Set =
RFTVVT Tk

SC206B
Arm Shaft Block Set
T—LYx¥IhTavityk

SC205@ x1 SC251B x2
Side Cover Front Shock Stay
HARHI— AU AVIRT—
SC206B@ x2
Pivot
ERyk
SC253B x1
Rear Sus Plate W/B 273mm ED

)42 FL—IW/B 273mm SC219WB @ x1
X

Hatch Post
NYFRRR

OO O

SC219WB@® x1
Body Post
RTARRE

SC255B@ x1

@ @ @ Top Plate

by TTL—b

SC209B x1
Servo Saver Mount
H—Ru A\ —=T I b

SC252B x1
Rear Shock Stay
YL avyRT—

SC254B x1
Gear Box Mount W/B 273mm
FYRYHRIIUM/B 273mm

e

SC213 x1pcs
Motor Plate
E-45—TFL—+

0 o)

SC219WB@® x1
Hatch Stopper
NYF A=

(Inusnun

SC258B@ x1
Steering Linkage Rod
RTTIVT) o r—omyk

(A [lnauOnm @ [
SC258B@ x2

O = r—um

SC233 x2
Rear Wheel Axle
)XRA—=ITIRIL

Tie Rod M3x70mm SC232B x2

EE=PIN Swing Shaft
RAVT e Tk

(T

SC258B@ x2 SC201B x2 S

Tie Rod M3x30mm Main Chassis

A4 09k IMory—

10




Plastic Parts / 75 xF v % /8—Y

L V N ©
B SCW014B x1 © ©
S T_E Front Bumper (Small Type)
o o o
TRV —(RE—VE1T) SC224WB x1

Wing (White/Turbo Scorpion)
A (RIAR)

{aED

@

SCW015B x1

5 Light Bucket Compatible Roll Cage Set SC2258 @ x1
AR YRR IER—)Lr =Dt yk Diff Case Cap
— = TIT—A%FvyT

[SYEEHE s ||

SC219WB x1 20

Radio Box Set ‘?I
SUFRYIRYE =

o

SC225B ® x1
Spur Gear 41T
RAIR=F4T

0T209B x2
=~ = = Shock Piston 5.8mm Ball End
= ) SAvIERRY H-ILTUF 586
10O
SC225B @ x1

SC226B x1 SpurGggr 38T
Servo Saver Set RIS—FA738T
a2 A AT Y&RDT aVa

OT210B x2 e NS\

Shock Plastic Parts
YayyI58—y

o o
1| |SCW016 SCB006 @ x1
Helmet
2 AL AYE
SC261B x1
© © Light Guard
SAMI—K
SCW0168B x1
HG Wing Stay Set
Wik A2 374

O A i
O a—"

&
D

B SCHO05WB x2
2.2 Front Wheel
224VFF 7AVNRI—IL
) : 5 SCW017 x2
'1" O ' ‘ Light Bucket Set
8/ 8 S (VAT
ol ' ‘ = SCWO17+
SC221 3 P
[ON|
‘ ) ~1'8C221B x1
Rear Roll Cage Set ‘ ‘
U R—ILr—Stk @
17088 @ x1 17088 @ x1 SCHO06WB x2
Antenna cap Antenna pipe 2.2 Rear Wheel
© ] FUTTFeyT ZwAt ) 224VF R UNRA—)L

11



AV v —
Chassis Front

BAG | plastip

A |BAG

1:N3024
Nuts G

1-S13018H SC201B

BH M3x18mm

1-S22616

CAP M2.6x16mm SC251B

1-822608 %\
CAP M2.6x8mm\

1-S13018H

BH M3x18mm
sc2iBE

&

0\/\

O SC251B @y, -
sc2218E H|\II\|\II\||\||\II\||\I\||\III\||\||\I\||\II\||\III\I\II\II\II\II\II\II‘
Front 1-822616
<:, Dﬂ CAP M2.6x16mm
1-522608
CAP M2.6x8mm
H—REeA/\—

Servo Saver

CAP M2.6x8mm SC262@) /SC263 @

Omm




H—RtA/\—

Servo Saver

3

~N

ERLET
ck

Y

D)
=]

e 1/4mE
‘_’1mm

3o
o O
w o
~

H—ReAI\—T I+

Servo Saver Mount

13

Make sure that this moves freely.

B ENDET

\
’

-

utton Screw Hex M4x35mm




b5 0% % p
Main Chassis

THEZE t
Face down

( h r:,:;::::::::;::’
HOKIZII EEDEET - @
J Line Up — ||

i SC2548

1-833012H
FH M3x12mm<§

iéi

FH M3x12mm

HOMEFETHEIC

BHES
Tighten the screws
equally to the above r__ HDWRIZSAVEEDHEET O
position. M Line Up -
S SC257B

"||||||||||||\||||\||||||||||||||||\||||||||||||||||||

1-833015H

FH M3x15mm

Diff Gear K5 1S~ TBCERT L TR EE,

. AL—=X[ZEBNENDET
| hit with a driver lightly and make a bearing matched,
and makes sure whether you go around smoothly.

Gear Box

Diff Unit 1-S13008H

BRG414 BH M3x8mm

BB 10x15x4mm

BRG414
BB 10x15x4mm

SC205@
1-522608

CAP M2.6x8mm

14



)YavIR7—
Rear Shock Stay

1-S13018H

BH M3x18mm

\\\\\

S \\\\\\\\\ y
\\\\\\\\\\\\\\\\ )

) =
(ﬂ]]ﬂ[ﬂﬂﬂﬂﬂﬂﬂﬂﬂlﬂﬂ]ﬂﬂ \\\\\\\\W‘ 1-513018H
U 1-N3024 BH M3x18mm
1-S13008H Nut M3
BH M3x8mm
Motor
q)~‘(\
@"”2'y
T—4— 83:1
Motor SC230B © SC230B @
Motor Pinion Motor Pinion
31T 28T
SC225B @ SC225B @
Spur Gears Spur Gears
SC2258@ 49T
J

EOIcahEEd
Line Up

J

1-833008H
FH M3x8mm

T

&
%Y

1-853003
SS M3x3mm

sc2218 @

BRG405
BB 4x8x3mm

92643
R-Pin 4mm

ORGO3BK
O-Ring P3 Black

15



n UrO—)Lr—
Rear Roll Cage ’ 1-522612

CAP M2.6x12mm

r_- WHTEEE!

—ll Do not over tighten!
sc2218

sc2218HA

1-822612
CAP M2.6x12mm

FYRvIRA
Gear Box

H—
1-N3033N
Nylon Nut M3

1-N3033N
Nylon Nut M3

1-833008H E

FH M3x8mm
x5pcs

16



m Y527 — L
Rear Sus Arm

SCW0208()

BB 6x10x3mm

SCW020B@©

1-N3024
Nut M3

BB 6x10x3mm

SC241

m Y5 RRZ b
Rear Sus Post

SC256 @

\

802‘56@
P oo

SC256 @

1-S33008H/

FH M3x8mm

P7) EE. RISEAENBYET
Hole has direction

Inner

1-S13005H

BH M3x5mm -

1-S33008H _ Y,
FH M3x8mm

17



1 3 RAVTI% T
Swing Shaft

FANEBYET |

Fs‘ Apply oil

1-S53003
SS M3x3mm

e

TAIL%E

Apply oil

avyU—Ib
Shock Tools

SC262(9) /SC263()

REFTLOAYANET,
Put in tightly until the end.
ghtly -
2 OT210RBE] A
OT237R @ /OT253 \ —
Shock Gasket 12mm ‘ ’Qé X1

~¥
-

0T237R(®

\\

0T210RB Y]

1-S32606H
FH
M2.6x6mm e

18



avIERMY p <
Shock Piston Y I MOBEDEFETRLAHET,

Screw in shaft up to the gap.
1E025 % Front 071239

0T1239

A ey gy R
]

S8

OT%BE K»‘7A OTmRBE LA43RB

OTZOQBI] / j
OTZOQBE\

@0 §%‘5§5f @/®

01209 4
&°

SILICONE SHOCK OIL
mecmEosscososmmsyss.  |#300ret (OGuwt)

Caution! Make sure that the flange area is
facing inwards as shown above.

A SILo30-8 N

m SavaAAIL
Shock Oil

r_. CDFAVDECHETFHAILEANET,
Fill oill up to this line.

NI P EREBEETHLAARD G MILEREET,
Push down shaft all the way to remove extra oil.

19



Shocksprmg
Shock Spring OT210RBIHA L
oT210RBE R

EERHYET,
There are left and right.

Rear

X f(fff
R Qo 1-
'l\ 1-522608

( CAP M2.6x8mm

1-S22608
CAP M2.6x8mm

H3—(2mm)FEL LTS,
The 2mm color is lifted.

SCW026 ®
SCW027 @

or210reE

DYavy
Rear Shock

g 7 FE!

= Do not over tighten!

01210RB N
2
2N e
H—s
1-N3033N
Nylon Nut M3

1-N3033N
Nylon Nut M3

20



a—Jb/\—
Roll Bar

1-S33008H
FH M3x8mm

1-S33008H
FH M3x8mm

m ZarybAarYRT7—L
Front Lower Arm

FANEEYEYT
. Apply oil

1-N4055N
Nylon Nut

M4 e

SC236B

FTANEZYVES ©
Apply oil - ~

1/4EERL

5
8mm 1/4back




21 ATFTIGFv 910
Steering Knuckle

N\

N } J
1-N2620
—\_  Num26 |
< ' ' 25y, 1-N2620

—

%
©
(I

Nut M2.6

SC240

b A2
1:N2620 @

Nut M2.6 ‘

FANEBYET
. Apply oil

m 7YY R2—70vY
Front Caster Block

,
[E] IS.Smm

m 7yIN—21avF
Upper / Tie Rod

SC258B ()




m TOVMOTHARY VIV
Front Suspension - ‘(*\ A

H)
S\ N\
\: h

i

2 . » /{//{/’
f p Yj\) \\\<

oy EER!

Do not over tighten!

m 7O bATY AR
Front Suspension

SC206B @
SS M5x5mm

1-S33008H

FH M3x8mm Hﬂﬂﬂm
SC2068 @)

SS M5x5mm

23



I EEE

Do not over tighten!

27 AFTV)IH—R

Steering Servo

Steering Servo

BEDOTEN27 MmMEYEVES
AR—Y—HFENEY

Use Spacers If longe than 27mm.

27mm

24



FARYIR

>

Radio Box

28|

) Y'Y
— (A~
NN Y

CAP M2.6x8mm
S5—

1-822608

|

iy

RX / Speed Controller

mET—7

Double-sided Tape

25



TUTFIIVE
Antenna Mount

1-S53003
SS M3x3mm %

17088 @

(b)
/ 17088

AAYF
Switch

mET—7
Double-sided Tape

§1 -S13008H
BH M3x8mm

RICREBOTUTTEET.
Push RX antenna wire through
first as indicated above.

3 1 AF7Iv7ayk
Steering Rod

@

II
sc2268 @

([E]
Sc2268 A 1-532606H
[ g
N7 SANWA FH M2.6x6mm SC238C
B (O)-
—— KS4241-08M
§.
)  sc268E e
e HITEC >
S t'%
— o
§-
S  scosm SC242B
S\ FUTABA
=
\§ J

26



AF7TYvTay kR

32 Steering R

od

-

EENFEA,
Not Included.

{% /\\ »rﬂ

AAYR LY —ROZ1—rSVEREL, $—RERORDTH—RE—VZBMYRFTET,

Make sure throttle servo is in neutral position before installing servo horn.

1-S33010H
FH M3x10mm

mEITER

Note direction
sc2618

) SC224WB
—
©H @
" A
1-N3033N A
Nylon Nut M3 y

1-813008H D

BH M3x8mm %

© |||||||||||||||||\||||\|||||||||||||||||||||\||||||||||||||||\||||\||||\||||||||||||||||\||||\||||||"
1-S13025H
A 1-513008H

BH M3x25mm
BH M3x8mm

27



34 [

1-S13008H
BH M3x8mm

4 ) >~ \\
/OO0 N 7 [
PN~ Y S A (fl

BV . RA—IV -
Tire / Wheel

-
2/

SCT003MB(®D

———FAT202SB @

/

FAT202SB (D

SCHO006WB

28




36 [Eabtriy

BRG405
BB 4x8x3mm

1-N4056FNB

N ' Flanged Nylon Nut M4
1-N4055N
Nylon Nut M4

O—ILr—I AIbxy b
Roll Cage / Helmet T
Do not over tighten!

SCB006 ®

FH M2.6x6mm
x4pcs Z

1-832606H é /

SC255B

scwo1ss A

EE! REITEE

Important! Note the direction

scwo1sB il

29



38 NAVN/TH=IV

Paint / Decal BEEIETHAERL—XITEEAYET  BEDFHERFIZRE KT, RTr&

SCBI6® R Fyh—OHEEELL THAL, LERONBLBNTT . K, SAEREHAD
St e oo ATYH—EBEIEET,

Follow the numbers in order when applying for best result.We recommend to
use dish detergent to fix the position of the decals. Add few drops of
detergent between the decal and body, then position the location. Make sure
that there is no air left between the decal and body when applying.

o .y !
papfjo &e Q'
o5

OFF-ROAD RACER

r.. AAYFDRESIZEDENRERITET,
—Jl Cut for RX Switch.

SCB006 @
KYOSHO RACING TEAM 110BUGGY RADIOCONTROLOFF ROADRACECAR
© EE %“ 110BUGGY RADIO CONTROLOFF ROADRACECAR

.
i o WBUGEY GG
RADIOCONTROL
ey

30



i

* 47232 M97054-4C LEDSAh1=vh%E
AT SBFE. NEHITLEDZRL TS
FAMNT YR ERHILTET

* When installing 97054-4C LED Light Unit,
make a hole and put the LED through
before the light bucket assembly.

Scwo17-1 [l 4~

1-S33008H

FH M3x8mm SCB006 (D
Flange BH
M3x10mm

. TmMmDONREH1T5H0
Hole 7mm! /

% Cut for LED (97054-4C)

C%&hvrd %,
Cut off shaded portion.

sc220 ]

1-S33008H
FH M3x8mm

x4pcs ‘
SCW017-2

B E 1-520608 ‘ /@
CAP M2.6x8mm . scwo17-1Hl

¥+ T3y SAMH—F
Option Light Guard

sc2618 ]

1-832608H
FHM2.6x8mm =— (&)
x2pcs :

-
* 4T aVLEDDI—RIE. RIDRIZIEDHFET,
Fix wire as shown in the Option LED wire illustration.

w,

" scas1BE




"T4
Body

40/

92643
R-Pin 4mm

sc219wB

<

JENT|
&N\
R ///Jl ,// g
SRS\
i (O8

32



#%2E / EXPLODED VIEW

SCT003MB @

SCT003MB (D

SCHO05WB

FAT202SB @)

FAT202SB ()

SCHOO6WB

Front SC262
___onzire[@
1-822608
——SCW02s @ —
——OT2B7R@®
) 1-E025 5
or20@——( (OB
) 1-E025 o
Y 0720984
) ORG03B
S ORG03B
) o208
C——OotR@ /01253
—)——OTBRE
07239
0T210RBH

Rear SC263
or210rRB[A
/
\

1-522608
o ——SCW027 @
——OT237R@®

. = 1-E025
—OTzogan

o =) 1-E025
€=9 072098

ORGO03B
= ORG03B

S or2008H
© ——OTB7RE /07253
@

, ——OT237R®

0oT239
@ ——om210rsE
S
. LA43RB
=

[

b

W

sc2258 @

m 6.9 :1
38

SC2308@ SC225B0O
Motor Pinion Spur Gears
31T Gear 38T

8.3: 1

sC2308 ® SC225B 0
Motor Pinion Spur Gears
28T Gear 41T

33



4#2E / EXPLODED VIEW

LA43B @
I‘« SC2068 @)
r\! / SC240

SC258B @

7 $C2068 (D
h [ sc2068 @

[ sco78®
SC2078@

BRG405

See P.33
AN

SC241

17
/ 1-N3024
VBN

1-N4055N
(5C204©)
[ (sc204 )

a 2368

OT210RB

< C251B

@ 0T210RBH |
<>

1-N4055N N304

BRG405

1-N3033N ~_

A
A
A\
o
==
\
>

C@J ) —1-N4055N
1-533008H
=) —1-E050
LA43B Sc258B () LA43B
&) \

: |
D)) — ) RO )
&

=
=8> sc40
=

SC2428—

=
o
"""""

‘I-N2620

LA4§
O

See P.33

T

© Copyright 2025 KYOSHO CORPORATION / Z:fERTiRE R 5

SC2578
oT210Re
OT210RB _
2 =~ @) ——1-N3033N
1-N3024 ‘ ]
SC251B o o) See P.33
7
1-S13018H AN

1-822616

\SC221BE

1-853003
—SC

]
SC256 () A@

scz‘see e @\\9 /

SC201B

> -

1-S33012H

!
1-S33012HLE E

AN 1-833008H
SC203B

1-522608

/i

‘ 1-N303Q

(o)
sc25%6@ SO '
N & Tsm008H ©
SC2538 S
Ne——" \1-813005H
1-533008H SC254B
g e &K >
1-S13005H 1-N3033N
< ‘ oT210rRB Kl

1-832606H

R

SC2588@

¥

SC219WB (D

SC219WB @)

==

256 @
sc219ws A ~

(O PATV: 1 |
SC219WB @

BRG414

. Ste77:1213] 4]

@—170886

—1708B®

1-853003

<3 scunm
/ sc2268 = /
‘ e 1-513008H

.

/

g H
sc219wB B

/

B=

________

1-853003
~

SC23B@'\®
AN

1-N3033N

ORGO3BK

sc2218 K]

1-822612

TURBO SCORPION

34

35




4% / EXPLODED VIEW

sonorrz@ SO ﬁ T v 1522608
W ﬁS@SCWOWH v

[

i \’/)p @ 48] SC2558
scwo172 A \ @ % /502613[]
B N >
e

1-532608H >
scwot7-1 | —~ . SC224WB 1-33010H
= SCW0158
g <IN \
scwo17-2 [l sowoi7-1 i / /
scwo172 A / scwo17-1E
=
D ya scwo1/55 =
) & & =y scwo158 Kl
) % << sc261B
\J scsBl /5 SC261B [} © < [
‘ (@) [ . SCBO06 @ 1-N3033N
SCWO017-2 L N N

1-833008H
¢

—sc2618H /,—’ >

1-533008H 71-N3033N
H
g E) 1-813025H
scw01‘7-251 p
) @ ad \ /
<y - \a
scwo158 ] J
g scwo17-2 A
1-S33008H SCW016B ﬂ

SCW016B 1-S13008H

SCB006 ()

SCB006 @)

SC2288(9)
$c2680 SC228B Q)
UM612
o SC2288@)
SC22886) \

. SC228B@

@ ume12(®d

SC2288@)

SC2288()

SC228B®
1-532606H Sc28@
SC2358
SCotsB $C2298@ N (d]
@ 1-N4056FNB
SC2298@ \
\=
( )
O\ g ROHFIZEHEET,
SC216B r‘
\ Line Up

T C) SC2358()

1-EOSO\% @ @

SC235B@)

BRG405

36



TURBO SCORPION Parts List

1708B

Snap Pin (4mm/10Pcs)

Q:D © xdpcs | | ® xdpcs
Color Antenna (Black/4pcs)
hS—TVTFRF vy THEGA)
x10pcs
% @ x10pcs x10pcs x10pcs

E-Ring (E2.5/10pcs)

E-Ring (E3.0/10pcs) E-Ring (E5.0/10pcs)

Shock Piston (OPTIMA)
YIYIERbY (FTF4R)

0T209B OT210RB

Shock Plastic Parts (Red/OPTIMA)
Y3y TSNy (Ly FIF774%)

ZF v TEV(Amm/10A) EY > %J(E2.5/10A) EY > Z(E3.0/10A) EY > %J(E5.0/10A)

1-N3033N | 1-N4032 |
H x10pcs € HH x5pcs B x10pcs
(

Nut (M3x2.4/10pcs) Nut (M3x3.3) Nylon (5pcs) Nut (M4x3.2/10pcs)
F v F(M3x2.4/10A) Fv MM3x33) F1BY (5A) +v F(M4x3.2/10A)

H x10pcs

Nut (M2.6x2.0/10pcs)
+v F(M2.6x2.0/10A)

BH
@ [ﬂ]]]]]]]]]]]]]ﬂ]]]]] x10pcs

Button Screw (Hex/M3x5/10pcs)
REVERM3X5)(NY 2 Z/10A)

x5pcs

©[H

Nut (M4x5.5) Nylon (5pcs)
Fv F(M4x5.5) 10 (5A)

1-S13008H

BH

Ol

x10pcs
Button Screw (Hex/M3x8/10pcs)
REEZ(M3X8)(NY 7 Z/10A)

1-S22608
cs
m:bﬂ]]]]]ﬂ]ﬂﬂ][ﬂﬂ]ﬂ]ﬂ]ﬂ[ﬂﬂ] x5pcs

Cap Screw (M2.6x8/5pcs)
F v v TER(M2.6x8/5A)

Nut (M4x5.6) Flanged Nylon (5pcs)
Fv FM4x5.6)75>Y F4a(5A)

BH@

x10pcs
Button Screw (Hex/M3x15/10pcs)
REVERM3X15)(NY 7 Z/10A)

BH@

x10pcs
Button Screw (Hex/M3x15/10pcs)
REVEZ(M3X15)(NY 7 Z/10A)

cs
“I\II\I\II\III\II\II\I\II\II\II\III\I\I\III\II\II\II\I\II\III\II\IHI\II\ X5pcs

Cap Screw (M2.6x16/5pcs)
F+ v TER(M2.6x16/5A)

Cs
¥5pcs

Cap Screw (M2.6x12/5pcs)
F v TER(M2.6x12/5A)

1-S32608H | 1-S33008H

Flat Head Screw Flat Head Screw Flat Head Screw Flat Head Screw

(M2.6x6/10pcs) (M2.6x8/10pcs) (Hex/M3x8/10pcs) (Hex/M3x10/10pcs)
H#3 EZ(M2.6x6) 3 EZ(M2.6x8) 35 EZ(M3x8) H#3EZ(M3x10)
Ny I Z[10A) (N7 Z/10A) (N7 Z/10A) Ny T Z[10A)

FH
@ "III|||||||\I||||||||||||||||||||\||||||||||||||||\||| x10pcs

Flat Head Screw

FH
() | mmmy xioes

Flat Head Screw

(Hex/M3x12/10pcs) (Hex/M3x15/10pcs)
B3 EZ(M3x12) H3EZ(M3x15) Set Screw (M3x3/10pcs)
(N7 Z/10A) (N7 ZNOA) v FEZ(M3x3/10A)

 BRG405_| BRG407 | BRG410 | BRG414 |

o Ol

x4pcs xdpcs
x2pcs
Shield Bearing Shield Bearing Shield Bearing Shield Bearing
(4x8x3)4Pcs (5x10x4)4Pcs (6x10x3)2Pcs (10x15x4)2Pcs
I=IVERTUVY Y=V RRT Y5 Y—IVRRT Y5 Y=V RRTY Y
(4x8x3)4A (5x10x4)4 A (6x10x3)2A (10x15x4) 2A

ORGO03B

ORGO03BK

@ B x10pcs

O-Ring (P3/Orange)
10Pcs

oI (P3IALVY)
T0A

o ' x10pcs

O-Ring (P3/Black)
10Pcs

oy

JP317ZvY)
T0A

]

l Ol

O x2pcs @ xdpcs

x2pcs

@ x2pcs

Front Shock Case (Red/OPTIMA)
7arvbyavor—2 (Ly M/ 4T74%)

Front Shock Shaft (2pcs/OPTIMA)
7arvbyavovy Tt QAFTT4R)

@ x4pcs

Shock Gasket
12mm (4pcs)
YavIHRT Y b
12mm (4A)

Main Chassis (Scorpion 2014)
ALYy y— (ROA—EF>2014)

Rear Sus Arm (Scorpion 2014)
UYHRT7—L (Ra—EF> 2014)

Front Lower Arm (Scorpion 2014)
7aY bAa7YR7—L (RO—EX > 2014)

Gear Box (Scorpion 2014)
FrYRy IR (Ra—EF>2014)

SC206B SC207B

@ x2pcs

oo

SS M5x5mm x2pcs

Arm Shaft Block Set(Scorpion 2014)
T=Lyv7 70y o€y b (RI-EF Y 2014)

SC209B SC213
©

(@)
0O Y YO0
© ©

Servo Saver Mount (Scorpion 2014)
H—ReAN—TVF (RO—EF>2014)

SC215B SC216B SC217B

Steering Knuckle Set (Scorpion 2014)
ATT7IVVTFy7IvEy b (RO—EF2014)

Motor Plate (Scorpion 2014)
E—42—7L—bF (R2—EF2014)

O @
X2pcs
O O [
x2pcs x2pcs FH M2.6x6mm x4pcs
Slipper Plate Slipper Pad Diff. Gasket & Screw Set
(2pcs/Scorpion 2014) (2pcs/Scorpion 2014) (Scorpion 2014)
Ay N—=TL—h Z)wiX=/\y K TIHRTY by b
QA/RO—E#>2014) QA/RAO—E#>2014) (Ra—E#>2014)

37



TURBO SCORPION Parts List
SC219WB (White)
- e

j“
—— ° = 50

7o\
©

3
/=== =
o) —= 20
(juunn © =2, om (T
Flange BH M3x10mm x4pcs ~ R-Pin4mmx2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs

Radio Box Set (White/Turbo Scorpion)
SVARYIREY b (K74 ME2—RRO—EXY)

SC221B SC224WB (White)

© (mmmmm X2pCS © ©
CAP M2.6x12mm

Rear Roll Cage Set (Scorpion 2014)

Wing (White/Turbo Scorpion)
Yvo—br—oty b (Ra—E# > 2014)

DAY (K74 ME—R2O—EFY)

SC225B SCZZGB

M;W ;hpﬂpcs :@1 . . .

b) CJ ®  NutMé4xlpes m
(d} OGXZpCS (o @ ©))

Spur Gear Set (Scorpion 2014)
ZAN—=F¥Ly b (RO—EF2014)

SC228B

°
°
°
)

BH M4.0x35mm x1pcs  Nylon Nut M4 x1pcs

Servo Saver Set (Scorpion 2014)
H—Re/N—tv b (RO—EF > 2014)

SC229B

‘*ﬁm@§

® x2pcs

Diff.Inner Parts Set (Scorpion 2014)
FIAVF ==Yty kb (RO—EZ> 2014)

SC230B

Gear Set (Scorpion 2014)
FyLy b (RO—EF>2014)

oy

SS M3x3mm x2pcs

Pinion Gear Set (Scorpion 2014)
E-FrFvLEy b (RO—EF > 2014)

o —

Rear Wheel Axle (2pcs/Scorpion 2014)
UYRA—IVT7 IRV QA/RD—EX > 2014)

Swing Shaft (2pcs/Scorpion 2014)
RAG v 7 QAIRAI—EA > 2014)

x2pcs

Up Right King pin
(2pcs/Scorpion 2014)
TyIIArEITEY
QA/RO—E#>2014)

Gear Shaft Set (Scorpion 2014)
FrYyv T bty b (RO—E7>2014)

38

©

x2pcs

Front Sus Joint (Scorpion 2014)

Dust boot (2pcs/Scorpion 2014)
707 MRV 34V (RaA—EF Y 2014)

FANT—Y QNAI-EF > 2014)

O]]]]]]]]]]]]] x4pcs

5.8mmxM2.6 Pivot Ball
(8pcs/Scorpion 2014)

5.8mmxM2.6ERy FR—Ib
(BA/RO—EH>2014)

Oﬂﬂ]ﬂﬂﬂ] x8pcs

5.8mmxM3 Pivot Ball
(4pcs/Scorpion 2014)
5.8mmxM3ERY kR—)L
(AAN/Z22—E# 2014)

[:@ x2pcs

4.8mmxM2.6 Ball Nut
(2pcs/Scorpion 2014)
4.8mmxM2.6R—ILFw b
QA/Z—E#> 2014)

SC251B SC252B

Front Shock Stay (Turbo Scorpion)

Rear Shock Stay (Turbo Scorpion)
707 a3y Y RT— (4—RKZXa-EFY)

Y2 av 75— (8—RKRI—-EFY)

SC253B

() ) mmmm x4pcs

FH M3x12mm

Rear Sus.Plate (Turbo Scorpion)
YvHRTL— b (2—RKZX3—EFY)

SC254B SC255B

©)mm x6pcs
O FH M2.6x6mm
O (O) T RYA]
FH M2.6x8mm
0|0 @)

Gear Box Mount (Turbo Scorpion)

Top Plate (Turbo Scorpion)
FYRY YAV b (B—KRRI—EFY)

ryTTL—b (2—KRRO—EFY)

SC256
L]

® x2pcs @ x2pcs
Hard Rear Sus Post (Turbo Scorpion)
N=RUTHRRZ b (B—RXI—EFYV)

% , - &

Wide Front Arm Shaft (Turbo Scorpion)
SC258B

TARTAYFT—LY v T b (B—RRIA—EFY)
(O

2]

e (D) x2pes

( J
@ x2pcs

OI1I x4pcs
SS M3x3mm

T

@@ x2pes

Tie-Rod (Turbo Scorpion)
248y b (B—RXI—EFY)




TURBO SCORPION Parts List

SC259 SC261B

Roll Bar (Turbo Scorpion)
O—JbN\— (8—RRO—EFY)

©n Q

©[mmm x4pcs
CAP M2.6x8mm

Light Guard (Turbo Scorpion)
4 bH—F (2—RZ2—-EFY)

X2pcs

Zarvtraviey

@ x4pcs
E25

Front Shock Set (Turbo Scorpion)

©) | (Jummm x2pcs
FH M2.6x6mm  CAP M2.6x8mm

) x6pes @ U x4pcs
P3

k (#—RRO—-EFY)

ol |

X2pcs

Uvravytvy b

( H] x2pcs © [m
x2pcs P FH M2.6x6mm
@ x4pcs

E25 P3

Rear Shock Set (Turbo Scorpion)

[ Jummm x2pcs
CAP M2.6x8mm

) x6pes @ U x4pcs

(#—RRI—EFY)

(b] (]Iunmmnm x1pcs

Flange BH M3x10mm

JVTRT14€y b

rromomene o o e
B HERTL w Norwoos
PiICN

wWurul
S B

Clear Body Set (Turbo Scorpion)

(#—RRI—EF>)

2.2 Front Wheel (2p/White/Scorpion 2014)
2247FRB 70V bRA—IV QA/KTA M AI-EF 2014)

SCHO005WB (white) SCHO006WB (white)

2.2 Rear Wheel (2p/White/Scorpion 2014)
224 7FBVYERA—IV QAN/FTA MAD—EF > 2014)

SCT003MB (Medium) SCW014B

©
(©)mm x2pcs
FH M3x8mm

@ x2pcs ® x2pcs
Front Tire (Medium/2pcs/Turbo Scorpion)
AV bRAT (ETATLRNA V=5 —KA3-EFY)

Front Bumper (Small Type/Scorpion 2014)
707 bN\VIN= (RE—IVEATIZAO—EF2014)

SCW015B

SCW016B

\7
0

BH M3x25mm x1pcs
©(mm X6pcs (©))mm x2pcs @H x3pcs
BH M3x8mm  FH M3x10mm Nylon Nut M3

HG Wing Stay Set (Scorpion 2014)

Light Bucket Compatible Roll Cage Set
HGYA VA7 — (RO—E#>2014)

S4 Ny MRBEA—IVS =Yty b (RO—EF2014)

SCWO017

(©)mm x2pcs
FH M3x8mm

Light Bucket Set (2pcs/Scorpion 2014)
ANy ey b QA/RAO—ER 2 2014)

SCwo020B FAT202SB (soft)

é—( © x2pcs
M x2pcs

Flanged Nylon Nut M4

® x2pcs
© x2pcs

Rear Tire/Soft/2pcs (Dirt Hog)
YUY EAL¥1/ 7 M2A

® x2pcs

Hex Driver Washer Set (2p/Scorpion 2014)
HEX F54 77y v—ty b QA/AI—EF> 2014)

LA43B (Black) / RB (Red) m

[ DO {07 ]
x3pcs O x2pcs
@ x2pcs
Ball End (5.8mm/Black/12pcs) Diff Shaft (2pcs/ULTIMA SC)
R—=IVIV F58¢p (12A) F7¥+% 7+ (2A/ULTIMA SC)

39



TURBO SCORPION Option Parts List

70703 37031 37051B

Brushed | | Brushless 195T Brushless for

Brushless
Motor

(MAX13.5Turn)

LE MANS 2408

LE MANS 240S MOTOR

540Class G-Series Motor G2X
(Single 20) (Brushless/19.5Turn) LE MANS 240S ESC
540952 GY ) —XE—%—GX IV 24058 E—H2— LE MANS 2408 ESC (for Brushless/MAX13.5Turn)

(Single 20) (75 LR195%2—2) IV 240SESC (75 L ARB/MAXI3.5%—>)

.
MO Jo [ Thanium

Titanium Adjust Rod 30mm
FAYTIv A MO F30mm

92417

i (o T X2pcs

Titanium
Titanium Adjust Rod 68mm (2pcs)
FEYTIvZA Oy KF68mm (2A)

R246-8584

E for
' Brushless
Motor

82245B

Brushed X2pcs

60A Brushed ESC

KSH KA060-91W
KA060-91W 75 E—42—F

BAIKESC60A ST S 4

OT210BKB (Black)

CAP M2.6x8mm
Shock Plastic Parts (Black/OPTIMA)
Y3y TSIN=Y (IS5 0iFTT4%)

Silicone Sensor Cable 210mm
vyavery—4—7)b210mm

SC219BKB (Black) / RB (Red) / YB (Yellow)

151

T e

| 4

@ depen
: G b)
[~ == =
o == 020
(mmmmmmm ) =2, om ()
Flange BH M3x10mm xdpcs ~ R-Pin4mm x2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs

Radio Box Set (Black/Scorpion 2014)
SVFRYIREY b (F5v7/20—EF22014)

W

o

FH M3x8mm x2pcs

Front Bumper (Scorpion 2014)
7Y b= (RO—E#22014)

SC224BKB (Black)/ RB (Red) ! YB (Yellow)

© ©

Wing (Black/Scorpion 2014)
T4V (F5vIIRD—EF2014)

SCH005BKB / SCB SCH006BKB / SCB

BKB (Black) BKB (Black)
SCB (Satin Chrome) y SCB (Satin Chrome)

For 2.2inch Rear Tire
Need SCW020B

2.2 Rear Wheel (2pcs/Scorpion 2014)
224 VFA )Y ERA—IV QA/ZAI—EF > 2014)

N
For 2.2inch Front Tire

2.2 Front Wheel (2pcs/Scorpion 2014)
224VF@ 707 bRA—)V QA/RT—EF > 2014)

SCTO003H / SB
H (Hard)
SB (Soft)

© x2pcs

Front Tire/2WD/2.2inch
70Y bR2AY/2WD/2.24 >V F

40

SCW001B

7075T6
x2pcs

Hard Main Chassis Rail (7075/Scorpion 2014)
N=FAL VY v¥—L—)b (7075/2A0—EF> 2014)

SCWO003 SCW007

For HG Shock B
Nut M3 x2pcs
x2pcs
g ©f
Nylon Nut M3 x2pcs
©H x2pes ©H8 x2pcs
[
CAP M2.6x8mm x2pcs NUEMS3 Nylon Nut M3
(e (o (uum X3pCS (o X2CS
BH M3x18mm x2pcs CAP M2.6x12mm x2pcs BH M3x8mm BH M3x15mm
Carbon Rear Shock Stay
Carbon Front Shock St °
(HG Shock/2pos/Scorpion 2014) _ s, G ShockiScorpion 2014) _

Universal Swing Shaft (2pcs/Scorpion 2014)
AZN—HIWRL YT+ T b QA/RAT—EF > 2014)

SCW013 SCWo021B

HG Shock

Need
SCW003/SC251B
SCW007 / SC252B

x2pcs

HG Shock Set (4pcs/Scorpion 2014)
AO—EFVHGYav oty b GA/AO—EF > 2014)

97054-4C

—

HD Slipper Pad (2pcs/Scorpion 2014)
HD 21w /X—/\y K QA/ZO—E# > 2014)

SCBO004
for SCW017

LED Light Unit (#5/4 Bulbs/L=400/Clear)
LEDS A b= b (O5/44T/L=400/2 V7 )




TURBO SCORPION Option Parts List
SCW022B

Long W/B Rear Plate Set

(©mm x9pcs () [mmmm x4pcs  (um x2pcs
FH M3x8mm FH M3x15mm BH M3x5mm

Long W/B Rear Plate Set (273mm/Carbon)
OVIRA—IVN=RYTTL— bty kb Q73mm/A—K>)

SCW026 SCW027

Copper Black

ss [a) M (2]
x2pcs Kit std x2pcs

Silver Gold
x2pcs X2pcs

Black Gray

M (c) SH c)
Kit std x2pcs x2pcs

Front Spring Set (Turbo Scorpion) Rear Spring Set (Turbo Scorpion)
7aYrRTVV Ty b (B—RRI—EFY) UYRTYGEy b (4—RRIA—EXY)

SCWwW028 SCW029

Metal Hard Anodized 7075T6

a]

©(m @ x2pcs ()| mmm FH M3x12mm x4pcs

Metal Servo Saver (Scorpion) HD Rear Sus Plate W/B 273mm (7075 Turbo Scorpion)
AZIH—REAN— (RO—EFY) HD U7H X7 L— hW/B273mm (7075 2—RRI—EX)
Hard 7075T6

Anodized

Ball Diff

Long W/B

HD Gear Box Mount W/B 273mm
(7075 Turbo Scorpion)

HD F ¥Ry ¥ 23V bW/B273mm Ball Diff Set (Ultima SC/DB/RB/RT)
(7075 2 —HK22a—EF ) A—IL7 74 & (ULTIMA SC/DB/RB5/RT5)

PNGS4828 /| PNGS4831

Only Fit 28T and 31T only

om

Steel Pinion Gear SS M3x3mm

Hard Type PNGS4828 28T 1/48 Pintch ~ PNGS4831 31T 1/48 Pintch

Ball End (5.8mm/Hard/12Pcs) Steel Pinion Gear 1/48 Pitch
R—ILTVF (5.8mm//\—F/12A) AF—IVEZF v F Y 1/48E Y F

¥ —EIN—VIRFEL TWRWI—=Y B D ET,
Z0HE. RBEN—YEENTBAINTNET,
Note that some parts are not sold as spare parts!

K ART AT 3 v IN—YEI&IFWEBT 1 hZE B ZE W,
Please see the website for spare & option parts prices.

www.kyosho.com [=]%

41



"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEZIIAERERICRSETWEEEZEXT

OBRmEIHOULIED BLUTUESTLBETEART /=Y P AT aV/\—VEEA
U JTERDICEITENTEED,

ON—VIERETEEBALTWLLEM BEICITHRVWESIF. ZEAY A
Vv I THATEIENTEEXT,

XEXIWAEICE DREEFHRDERD T, RBWEBY 1 M TZHRESEZ W,
XBETFEAREE - LIPAREXCIRBEEEEX LOBHICED. EnZBAN SN
LT DTHOMUSHSTHELIEE,

1.FTRBETHRDHLLTIES L,

FTE.BELDOBIEN. COEBESBEVNKRD WS WeBIEICSERECLEVN SHFED/S—YDIEEH
HNILEIBATEE T, ZDORICHEI /BULERBAZE 2 RIFEICHRDEBAN A L—XICIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETESHEDO/NN =YD R xRN ST BETH . RBOTAY T4 Vv N\—VERE MBI NIEZFDOH TEXTEEXT,
TAYSAVI—YVEEBIE. CHLED/—YDRBVPHESZEEREICEXLTLESIVW. EEERBEREZHEIIA VLW EITNh
B CTI . BEROCBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: BURFRAE TRER B: BETRELR/IN—Y%Z C: 2iEXHS5#3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZEHED. BIEIC
#2935, BEIFTLET,
: A0
%ﬁ&{%gyﬁf o7 l\e_\yEﬁE

RIS ZD

A7V H—H

BHENTY,

\. J

2.B[EICTTITRRWVERIE Z@AYSIYYav 7 THBATEET,

( )
REAYZAIaYv T THBAT S,
[m] -2 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, E
\_ )
REkistt

T243-0021 #FRIEEARTEBE3050 ERFZIARALVHZI—TF
OEBVWA I I ——HREXT
EiE 046-229-4115 Zf1M - B~ (fiffE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDERWS TS E

K<

CNS5DY—EREFERICRSETEEZFET

B TED, BELTHTEF VD BOAREZSTVE LS, THANEE W

= o2 BRAREH T ld, REL—Y —REABINAYE RS,
s 8 ALY MEEASMLETORE, SBELLED, TROSME LRI
227 CREFEECRAOSA. 77 v RELBEETEED <RI,

RENDOEBWSEE > TREI1—Y —HE,

REIICEAVEEORIE, "REI - —MEHKEIC BB LS W,

BEWEGEORIE. BFTICEMWEN /EEGAEE CASD S X, i/ BRGREOR-IVH, TEES, feES
(F—No)ZzBWBRE, BRBENCEFMICHEMS TS,

zszcosmnatir: 040-229-41 15 =sscosmuati Bl~em@nsR%R)13:00~1800.

axcosmvaes: 046-229-1501 Griiimmetsy s sor

BECORBMLAtR : T243-0021 #E/IE BEXRM MHE3050 ERFIARXA VT T—TF
RERAStt I ——HERET

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWEG ARG FAXEZIEEETEEDLIEEIWVWBE XL R TREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKOIE—ZRE LTSI,

[ & No.30616C  |[#%% | H—RRAI—EHY )
5% BwEHFE [EA
N ®= = = ) #A\ # A H
>MEH X—h—% ERG . T—5—
wARp ZHERD Iy
YA+
— R/CEE # :
E T -
it #iE
FF 12
CHED -
oy B ( ) FAX ( )
FHOBMIC |
AR | BA ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R HAS : @ | ZNo.cmerm )
- N
BEIWE T AR a1/ SR HEBEoc— I OmRES (F—No) AN HE, BENEAMICSEALLEE N,
\ )

XRERARE TR, BEROBEBABROREICHEANTED T, BERLDO, EXRUBHVAEEZRBU THD A EEROBABRICOEEL TR, (1)~B)DBAZRE | CHE=E ICRRH
LIcDRRIBEL5BIERBDELA. (1)BEROFFOEREER T BB, QFRICEDEHTRAEREZ I LHE, QY —EXDREDHUHOEFEELICHTT 2158,



IKKyOSHO

HE FINEST RADIO CONTROL MODELS

REHRA S

T243-0021 #F/I|EEARMEEI050 ERFT I ZANAA V5 T—TF
@1 — T —HAEEEEE 046-229-4115

[(X-h—EEouEBSEERL T BEWEEIE  BE~2R@RE%EKR<)13:00~18:00
ZLRIR/CELELHELED, | ees22506-1 PRINTED IN TAIWAN

F77 7T T s s ! = - ) |




	P002 Turbo Scopion MM_out
	P003 Turbo Scopion MM_out
	P004 Turbo Scopion MM_out
	P006 Turbo Scopion MM_out
	P008 Turbo Scopion MM_out
	P009 Turbo Scopion MM_out
	P010 Turbo Scopion MM_out
	P011 Turbo Scopion MM_out
	P034-35 Turbo Scopion MM EX_out
	P042 kounyuu_out
	P043 FAX_out



